SPARE PARTS LIST

BALE SPLITTER SAMI
Pos. | Draw. Name No of |Notes
No no. pc
1. 62.100 Hydraulic cylinder 1
2. 62.200 Safety knife 1
3. 62.300 Knife 1
4, 62.400 Frame 1
5. A43565 |Pin @30 1
6. 62.600 Pin ?#28x153 2
8. 62.001 Pin @#45x248 1
0. 62.002 Washer 70/13-5 2
10. [62.003 Screw M12x25 2
11. 162.004 Pin ?330x170 1
12. Pin Kverneland 680 mm 2
13.  [208D0106 |Pin Kverneland 980 mm 2
15. Hydr. complex for Bale-s. 1
16. Forelock @10 2
17. Screw M6x60 1
18. Grease nipple R1/8” 2
19. Spring washer @8 1
20. Spring washer @12 2
21. Female screw M6 1
22, 162.005 Screw M16x40 1
23. Screw M8x20 1
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